


COVER SHEET
DRAFT ENVIRONMENTAL IMPACT STATEMENT

KOCH REFINING COMPANY
CRUDE EXPANSION PROJECT

Responsible
Government Unit: Minnesota Pollution Control Agency (MPCA)

Project Title: Koch Refining Company
Crude Expansion Project

Project Location: Rosemount, Minnesota, Dakota County

Agency Contact
Person: Ms. Marlene Voita

Minnesota Pollution Control Agency
Office of Planning and Review
1935 West County Road B2
Roseville, Minnesota 55113
(612) 296-7796

Proposer: Koch Refining Company
P.O. Box 64596
St. Paul, Minnesota 55164
Thomas Segar (612) 437-0701

Abstract: The Koch Refining Company's Crude Expan­
sion Project will involve the construc­
tion of new facilities and expansion of
existing facilities at a refinery complex
[...]
8.9
2.00
0.02

11.6
2.50
0.02

3.9
1.95
0.04

4.6
2.25
0.04



TABLE 3-21 (Page.3 of 4)

TOTAL CARBON- TOTAL VOLATILE TOTAL VIABLE
NITRITE NITRATE PHOS- TOTAL ACEOUS SUSPENDED SUSPENDED DISSOLVED CHLORO- CHLORO-

NITROGEN NITROGEN PHORUS BOD5 B005 SOLIDS SOLIDS SOLIDS PHYLL-a PHYLL-a
DATE t{;/L toUi/L toUi/L toUi/L toUi/L toUi/L toUi/L Iii/L UG/L PERCENT

------ ----- -------- ------- -------- ---- ---
JAN 04 0.03 3.10 0.18 2.6 1.8 8 2 502 7.7 94

18 0.04 3.05 0.15 3.B 2.1 5 2 422 7.9 71
FEB 02 0.03 2.65 0.16 3.9 1.6 4 4 406 7.5 97

15 0.03 2.00 0.16 2.4 1.7 3 2 404 2.7 86

MAR 02 Q.05 4.50 0.27 2.8 2.2 63 14 336 7.1 100
15 0.05 4.40 0.20 2.5 1.9 41 6 366 8.3 93

APR 05 0.04 5.90 0.21 2.8 2.4 57 4 412 20.0 76
19 0.04 6.55 0.16 2.6 2.0 48 6 411 20.0 87

MAY 03 0.04 3.45 1.60 2.8 2.5 48 8 458 35.0 93
IB 0.05 4.15 0.15 2.2 3.2 54 8 467 36.0 86

JUN 07 0.07 3.40 0.15 3.3 2.3 28 7 462 66.0 95
22 0.04 3.90 0.25 3.0 2.0 149 22 405 20.0 64

JUL DB . 0.08 3.75 1.50 2.6 2.0 75 10 341 18.0 87
20 0.06 2.05 0.28 3.4 2.3 92 13 487 23.0 73

AUG 02 0.04 1.30 0.23 4.2 3.0 57 10 433 54.0 80
16 0.03 0.35 0.21 4.0 3.2 27 7 320 64.0 69

SEP 08 0.08 0.90 0.27 4.3 2.4 25 7 325 34.0 69
21 0.07 0.70 0.24 4.9 3.5 22 4 338 39.0 75

OCT 04 0.05 1.15 0.25 3.5 2.1 24 4 340 62.0 B4
18 0.04 0.85 0.19 2.6 1.8 21 5 284 36.0 81

NOV 02 0.06 1.15 0.20 3.8 2.0 21 4 336 42.0 76
15 0.02 0.95 0.22 2.3 1.4 14 5 327 38.0 90
30 0.05 2.20 0.22 3.2 2.5 15 4 385 15.0 B8

DEC 13 0.04 2.20 0.18 3.3 2.5 7 3 408 6.7 79



TABLE .3-21 (Page 4 of 4)

TRACE METALS, TOTAL (UG/L)

---------------------------------------------------------------------------------------------------------
HARDNESS TOTAL

DATE AG AS CD CR CU HG NI PB TL ZN (MG/L) CYANIDE PHENOLS
---------------------------------------------------------------------------------------------------------
FEB 02 < 0.2 1.0 1.7 1.8 2.2 < 0.2 5.0 1.3 < 1.0 14 237 < 20 < 1

APR 05 < 0.2 loB 1.9 2.4 4.5 < 0.2 4.7 1.0 < 1.0 4{) 306 < 20 2

JUN 07 < 0.2 < 1.0 0.7 1.5 3.4 < 0.2 2.6 1.4 < 1.0 20 317 < 20 < 1

AUG 30 < 0.2 2.1 0.2 2.2 7.9 < 0.2 6.3 4.3 < 1.0 14 210 < 20 1

OCT 04 < 0.2 1.2 0.2 3.1 4.3 < 0.2 3.9 1.2 < 1.0 7 238 < 20 1

DEC 28 < 0.2 < 1.0 1.8 < 1.0 11.9 < 0.2 3.6 2.4 < 1.0 30 280 < 20 < 1

---------------------------------------------------------------------------------------------------------

TRACE METALS, DISSOLVED (UG/L)

DATE AG AS CD CR cu HG NI PB TL ZN

TOTAL
CHROMIUM +6

(UG/L)

AUG 30 < 0.2 1.7 0.15 < 1.2 3.4 < 0.2 6.0 < 1.0 < 1.0 10 < 2.2



fell below and temperature values rose above standards regu­
larly. Low DO values in this segment of the river are gene­
rally attributed to operations at the Metropolitan Waste
Treatment Plant (MWTP) upstream (UM 835) of the Grey Cloud
Island monitoring station. Elevated water temperatures may
result from numerous upstream discharges.

Regulatory Requirements

Current discharges from the Koch Refinery WWTP must comply
with federal Best Practicable Technology (BPT) and Best
Available Technology (BAT) guidelines for the petroleum
industry and State of Minnesota effluent limitations for
interstate waters.

New federal BPT guidelines establish effluent limitations
for conventional pollutants. For the petroleum industry,
conventional pollutants are: biological oxygen demand (BODS)'
total suspended solids (TSS), pH, fecal coliform, and oil
and grease.

BAT guidelines establish effluent limitations for the follow­
ing toxic pollutants in the petroleum industry: phenol,
total chromium, and hexavalent chromium. Current BPT and
BAT guidelines apply to process water and noncontact water
and are production-based limitations that consider factors
such as refinery capacity and process configuration. These
guidelines yield mass based limitations.

Minnesota effluent limitation guidelines require a minimum
of secondary treatment for all process waters discharged to
surface waters. Additionally, the discharge effluent must
meet the minimum requirements outlined in Table 3-22. Unlike
federal standards, the state limitations are concentration
based.

Effluent limitations for process wastewater established by
the current NPDES permit are shown in Table 3-23. Effluent
limitations are based on an average process water and noncon­
tact cooling water flow of 2.8 mgd. The NPDES permit also
contains limitations for treated stormwater discharges.
Stormwater limitations are based on mass loadings per
1,000 gallons of flow.

Although state effluent guidelines provide for regulation of
the discharge of fecal coliform organisms and turbidity, the
current NPDES permit does not require effluent monitoring
for these substances. These parameters are not expected to
be present in significant quantities in the Koch WWTP efflu­
ent. Similarly, routine monitoring for priority pollutants
is not required. Monitoring in 1983 for selected priority
pollutant compounds indicated that these compounds were not

3-49



Table 3-22
MINNESOTA EFFLUENT LIMITATION GUIDELINES

Substance or
Characteristic

BOD a
5

Fecal coliformb

Total suspended solidsa

Oil

Turbidity

pH range

Unspecified toxic or
corrosive substances

Limiting Concentration
or Range

25 mg/L

200 organisms/100 ml

30 mg/L

Free of visible oilc

25

6.0-9.0

None at levels acutely toxic
to humans or other animals
or plant life, or directly
damaging to real property

a The arithmetic mean concentration shall not exceed the
stated values in a period of 30 consecutive days.

bApplicable March 1 through October 1.

cNumerical limits of 10 mg/L for monthly average and 20 mg/L
for daily maximum value.

GLT495/l



Table 3-23
EXISTING NPDES PERMIT EFFLUENT LIMITATIONS

FOR EXISTING FACILITIES

aParameter

BODS

Total Suspended Solids

Ammonia (as N)

COD

Oil & Grease

Phenolic Compounds

Sulfide

Total Chromium

Hexavalent Chromium

Ammonia (Un-ionized)

pH

Temperature

Thirty (30)b
Consecutive
Day Average

(kg/day)

265

318

441

5,641

106

5.3

4.3

12.9

0.8

c

d

e

Daily Maximumb

(kg/day)

530

636

969

10,871

212

10.9

9.5

22

1.8

aEffluent limitations based on process water flow of
b2.8 mgd.
Permit also contains additional allocations for stormwater
discharge. Stormwater limitation based on mass loadings
per 1,000 gallons of flow.

cEffective July 1, 1985, daily maximum concentration shall
dnot exceed 1 mg/L.

The pH shall not be less than 6.5 nor greater than 8.5 as
measured by daily 24-hour composite sample and shall also
be monitored continuously and shall be within range of
6.0 to 9.0 no less than 99 percent of the time measured on
a monthly basis.

eShall not exceed 100°F.

GLT495/13



present in significant quantities. A single sampling for
priority pollutants will be required at the time of the permit
modification for the refinery expansion. Future monitoring
requirements for priority pollutants will be dependent on
the results from that sampling episode.

Changes in the federal guidelines have been proposed since
issuance of the Koch NPDES permit. These proposals would
set future Best Conventional Technology (BCT) requirements
for toxic pollutants equal to existing BPT requirements and
make BAT requirements for nonconventional pollutants more
stringent. Additionally, the new proposals would require
treatment of contaminated stormwater runoff (omitted in
original regulations) prior to discharge. EPA proposed
defining "contaminated runoff" as "runoff that comes into
contact with any raw material, intermediate product or waste
product located on the petroleum refining property." The
discharge of contaminated runoff must meet proposed
numerical effluent limitations.

Based on the proposed changes in BAT standards, a revised
NPDES permit for the existing facilities has been developed
and is shown in Table 3-24. The revised effluent limitations
include an allocation for treated stormwater runoff from
378 acres of refinery property.

Wastewater Treatment Plant Description

Major components of the existing wastewater treatment plant
include flowequalization facilities/pretreatment facilities
for removal of oil and grease, equalization basins for influ­
ent mixing, and conventional activated sludge treatment facili­
ties. The WWTP has a treatment design capacity of 2.5 mgd
and has been in operation since 1977. A detailed flow diagram
of the WWTP is shown in Figure 3-2. The existing WWTP has a
total hydraulic design capacity of 8,000 gallons per minute
(gpm) (11.5 mgd). At the diversion box, a maximum of 1,750
gpm (2.5 mgd) is allowed to pass forward to wastewater treat­
ment units while up to 6,750 gpm (9 mgd) may be diverted to
the shot pond. Wastewater treatment unit sizes and design
criteria are summarized in Table 3-25. The major components
of the WWTP are described below.

Flow Equalization. A diversion box at the head of the waste­
water treatment plant is used to divert excess wastewater
flow to the shot pond. This unit process prevents hydraulic
overloading of downstream treatment processes during periods
of high flow and augments the system during periods of low
wastewater flow.

Wastewater Pretreatment. Successful biological degradation
of waste constituents in the refinery wastewater is dependent

3-52

I I
I

I I
I I



Table 3-24
REVISED NPDES PERMIT EFFLUENT LIMITATIONS

FOR EXISTING FACILITIES

aParameter

BODS

Total Suspended Solids

Ammonia (as N)

COD

Oil & Grease

Phenolic Compounds

Sulfide

Total Chromium

Hexavalent Chromium

Ammonia (Un-ionized)

pH

Temperature

Thirty (30)
Consecutive
Day Average

(kg/day)

337

380

441

6,158

129

4.9

4.3

5.7

0.50

b

c

d

Daily Maximum
(kg/day)

668

733

969

11,905

257

19.1

9.5

16.5

1.12

aEffluent limitations based on process water flow of 2.8 mgd
band 0.76 mgd of treated stormwater runoff.
Effective July 1, 1985, daily maximum concentration shall
not exceed 1 mg/L.

cShall be monitored continuously and shall be within range
of 6.0 to 9.0 no less than 99 percent of the time measured

don a monthly basis.
Shall not exceed 100°F.

GLT495/16



NaOH

SHOT

POND

NEUTRALIZATION BASIN

FIREWATER
POND

WASTEWATER
TREATMENT PLANT

EFFLUENT TO
MISSISSIPPI RIVER

SLUDGE RECYCLE

ACTIVATED
SLUDGE

AERATION
BASIN

TO
OILY
WASTE
WATER

AIR

ANTI FOAMING
AGENT

AIR

EXCESS
FLOAT TO

LANDFARM

POLYMER

AIR

FLOATING OIL
H3P04 TO SHOT POND

SLUDGE TO
LAND FARM

OIL SUMP

SLOP OIL
STORAGE

API
SEPARATOR
CHANNELS

WATER

DIVERSION

BOX

BYPASS

iOILY
WASTE

i WATER

~Drn(JJma
WASTEWATER TREATMENT

PLANT FLOW DIAGRAM

o



Table 3-25
DESICN CRITERIA FOR EXISTING UNIT PROCESS

Detention
No. of Design Operating Time at

Unit/Tank Units Shape Dimensions Capacity Volume ~

Trash Rack 2 inclined C 4,000 gpm C C
per rack

0 0 0
Diversion Box 1 8,000 gpm

N N N

API Separator 2 rectangular F 875 gpm F F
per channel

I I I
Equalization Basins 2 square 875 gpm

D per basin D D

Rapid Mix Tank 1 circular E 1,750 gpm E E

N N N
Flocculation Tank 1 circular 1,750 gpm

T T T
Dissolved Air Flotation 1 circular, 1,750 gpm

flat bottom I I I

DAF Recycle Drum 1 cylindrical A - A A

L L L
A.S. Aeration Basin 2 square 875 gpm

per basin

Secondary Clarifier 2 circular, 1,059 gpm
cone bottom per tank

(including
recycle)

Aerobic Digester 1 circular 11,664 gpd
(expected
wasting)

Note: For columns listed as CONFIDENTIAL, information is proprietary but has been submitted to MPCA for review.

GLT495/6

Air
Requirements

625 scfm

per basin

30 scfm
(backup)

25 scfm
@ 80 psig

A: 2,940 scfm
B: 2,160 scfm

570 scfm

Operation

Manually cleaned.

At max flow: 1,750 gpm forward, 6,250 gpm
to shot pond.

Operated in parallel.

Operated in parallel.

Anionic polymer dosage: 1 mg/L.

DO level of 1-2 mg/L minimum. MLSS at
4,000-6,000 mg/L.

Expected recycle rate of 184 gpm total,
minimum 0.8 wt % solids.

Operated in "fill and draw" manner, DO
should be maintained @ 1-2 mg/L, expected
effluent of 2,318 gpd @ 3 wt % solids.



upon successful pretreatment for removal of oil and grease,
which have a detrimental effect on activated sludge perfor­
mance. The existing pretreatment facilities consist of two
American Petroleum Institute (API) oil/water separator chan­
nels and a dissolved air flotation (OAF) unit.

The API separator is a gravity/skimming operation which removes
most of the oil from the influent water. The recovered oil
from the API separator is called slop oil, which is treated
and returned to process units as a raw material similar to
incoming crude oil.

The second step of pretreatment is OAF. with the addition
of coagulating agents, high pressure air is released in the
form of fine bubbles which lift and float remaining oily
constituents to the surface of the OAF unit where they are
skimmed off. This skimming is called dissolved air float or
OAF float, which is also returned for process use. After
OAF treatment, the wastewater enters the activated sludge
basin for biological degradation of the wastewater consti­
tuents.

Equalization Basins. Equalization provides for mixing of
influent wastewater prior to entry into the activated sludge
system so that any change in constituent concentration in
the influent wastewater takes place very slowly and over a
long period of time. The activated sludge can then become
acclimated to successfully treat the waste constituents.

In the Koch WWTP, two equalization basins precede the OAF
unit so that both the OAF unit and activated sludge system
benefit from influent mixing. To promote mixing, equaliza­
tion basins are equipped with static aerators.

Activated Sludge Treatment. The purpose of activated sludge
treatment is to reduce the organic constituents in wastewater
to an acceptable level prior to discharge. In the two aera­
tion basins, wastewater and recycled activated sludge are
contacted to provide a condition for the growth and metabolism
of microorganisms that consume the organic materials in the
wastewater.

Effluent from the aeration basins flows to two clarifiers
which function to separate the activated sludge solids from
the treated wastewater. The clarified wastewater rises to
the top of the clarifier and is discharged. The activated
sludge solids settle to the bottom of the clarifier. Most
of the settled solids (activated sludge) is recycled to the
inlet of the aeration basin to provide a continuing biomass
for contact with influent wastewater constituents. The remain­
ing activated sludge is pumped to an aerobic digester, which
further stabilizes or treats the activated sludge by an oxida­
tion process. After stabilization in the aerobic digester,
the sludge is taken to the landfarm for disposal.

3-56



WWTP Chemical Additives. Several different organic or inor­
ganic chemicals are added to wastewater streams in the treat­
ment plant. These chemicals are used to neutralize high or
low pH streams, coagulate and flocculate solids, or to pro­
vide essential nutrients for bacteria in the activated sludge
treatment area. Each chemical and its purpose is described
in Table 3-26.

Wastewater Treatment Plant Performance

Performance at the existing Koch WWTP plant was evaluated by
reviewing plant operating data and NPDES monitoring data.
Effluent sampling and analysis data are collected to verify
that the WWTP discharge is in compliance with the refinery
NPDES permit. Combined effluent samples are collected from
the effluent discharged to the Mississippi River. Table 3-27
summarizes effluent monitoring for regulated parameters.

Operating data are collected at locations in the plant to
evaluate the performance of individual unit operations for
selected parameters. Operating data collected in 1983 are
summarized in Table 3-28 and compared to typical industry
values for comparable operations.

Average effluent values for oil and grease are higher than
typical industry values, for the API separator and DAF units,
However, average removal efficiencies are within the range
of industry values. The operating data indicate that the
implementation of steps to lower influent oil and grease
concentrations will reduce effluent concentrations of these
pollutants.

For the activated sludge area, average BOD~ was within typical
industry values while effluent COD was higner than industry
averages. However, average removal efficiency for both BODS
and COD were within the range of industry values. Operating
data to further characterize treatment plant performance are
unavailable.

As previously mentioned, NPDES monitoring data are collected
to verify that the WWTP discharges are complying with the
NPDES permit. The current NPDES permit became effective
January 1, 1983. Table 3-29 summarizes monthly data from
January 1983 to June 1984.

Table 3-30 summarizes the compliance/noncompliance record
for Koch refinery from January 1983 to October 1984. During
this 22-month period, the MPCA would consider that there was
significant noncompliance for 8 months. The MPCA views this
as a relatively poor record of compliance with effluent limi­
tations especially in comparison with compliance records of
other major industries in the State of Minnesota.

3-S7



Table 3-Z6
WASTEWATER TREATMENT PLANT CHEMICAL ADDITIVES

Additive

Sodium Hydroxide
(NaOH)

Sulfuric Ac id
(H

2
S0

4
)

Nalcolyte 8103

Nalcolyte 8173

Phosphoric Acid
(H PO )

3 4

Hydrogen Peroxide
(H

Z
0

2
)

7lD-5 Antifoam

GLT495/9

Function

pH adjustment

pH adjustment

Coagulation and
flocculation

Nutrient

Oxidant

Antifoaming
agent

Application

Added to control pH of oil water exiting
API oil/water separator. Can also be
added at rapid mix tank or DAF unit.
Added as required to maintain wastewater
pH in the moderately alkaline range.
Also added at neutralization basin to
nonoily water.

Added to neutralize highly alkaline oily
and nonoily wastewater streams.

A liquid polyamine that electrostatically
destabilizes and coagulates suspended and
colloidal matter in the rapid mix and flo·
cculation tanks.

Powdered acrylic polymer added to waatewater
after coagulation as a flocculant. Floc·
culation is the agglomeration of coagul­
ated solids into larger particles which
can then be separated from the wastewater
in the DAF unit.

Added to activated sludge as a source of
phosphorous because wastewater is defic·
ient in this nutrient. The acid is added
at a rate calculated to maintain a ratio
of 1 Ib phosphorous per 100 lbs biologi­
cal oxygen demand (BODS) in DAF effluent.

Oxidizes oxygen demanding sulfides to the
innocuous sulfate which does not demand
oxygen in the receiving water. Added at
influent line to rapid mix tank.

If severe foaming occurs in aeration
basins, operational problems can result.
Added as needed to supress severe foaming.
Added directly into aeration basin.

L._..



Table 3-27
KOCH REFINING EFFLUENT MONITORING

Frequency Sample
Parameter of Analysis Type

BODS Twice per week 24-hour composite

TSS Twice per week 24-hour composite

Ammonia as N Twice per week 24-hour composite

COD Twice per week 24-hour composite

Oil and grease Twice per week Grab

Chromium, total Three per week 24-hour composite

Chromium, hexavalent Three per week 24-hour composite

Phenolics Three per week 24-hour composite

Sulfide Twice per week 24-hour composite

Flow Continuous 24-hour total

pH Continuous

GLT49S/7



Unit

API Separator

OAF

'l'able 3-28
KOCH ~vTP OPERATING DATA, 1983

Plant Operating Data

Effluent Oil & Greasea

Minimum: 29.3 mg/L
Maximum: 2,213 mg/L
Average: 288.3 mg/L

Effluent Oil & Grease
Minimum: 7.0 mg/L
Maximum: 239.2 mg/L
Average: 35.1 mg/L

Oil & Grease Removal
Efficiency
Minimum: 2S%
Maximum: 97%
Average: 81%

. laTypJ.ca
Industry

Performance

20-100 mg/L

5-20 mg/L

70-8S%

Activated Sludge Effluent BODS
Basins & Clarifiers

Minimum: 2.5 mg/L
Maximum: 129.6 mg/L
Average: 32.7 mg/L

BODS Removal Efficiency
MinImum: 77%
Maximum: 99%
Average: 92%

Activated Sludge Effluent COD
Basin & Clarifiers

Minimum: 61 mg/L
Maximum: 1,080 mg/L
Average: 261 mg/L

COD Removal Efficiency
Minimum: 28%
Maximum: 90%
Average: 69%

5-S0 mg/L

80-99%

30-200 mg/L

50-95%

aSource: U.S. EPA, "Development Document for the Petroleum
[...]
Parameter (kg/day) Level Criteria Outfall Background WQC

BOD 448 3.20 mg/L 0.09 mg/L 3
TSS

5
612 38 mg/L 0.12 mg/L 0.3

Ammonia (as N) 762.4 0.47 mg/L 0.15 mg/L 32
COD 2,468 0.48 mg/L
Oil & Grease 107 0.5 mg/L 0.021 mg/L 4
Sulfide 2.6 0.00051 mg/L
Chromium, total L8 L8 ug/L 50 ug/L 0.36 ug/L 20 0.7
Chromium,
hexavalent 0.7 0.29 ug/L 0.14 ug/L 48

Phenolics 15.2 1 ug/L 10 ug/L 2.9 ug/L 290 29

Comparison of the impact value to water quality criteria
shows the highest impact under extreme conditions for
hexavalent chromium and phenolics. Impacts from these two
discharges were calculated under less extreme conditions,
using average daily discharges for the existing facility
(Table 3-29) rather than maximum daily discharges. Under
lower discharge levels, impacts from hexavalent chromium and
phenol discharges are reduced to 20 and 4 percent of their
respective water quality criteria.

The above analysis does not consider other factors which
influence the downstream loadings of some pollutants. Both
ammonia and BODS will be reduced at downstream locations
because of natural processes. With ammonia, the most signi­
ficant impact will occur at the point of discharge. Therefore,
the mass balance approach represents the maximum impact of
ammonia discharges. For BODS' the maximum impact on river
water quality will occur downstream and be represented by a
drop in dissolved oxygen levels. At a rise in BOD of 0.09 mg/L,
the impact on downstream dissolved oxygen levels stlould be
insignificant.

3.2.2 IMPACTS

The expanded refinery will generate additional quantities of
wastewater for treatment and ultimate discharge to the Missis­
sippi River. The additional wastewater treatment requirements

3-69



will be met by expansion of the existing facilities and addi­
tion of new WWTP units. In the information that follows,
anticipated increases in wastewater flows and pollutant dis­
charges will be identified and state and federal regulations
governing these discharges reviewed.

Regulatory Requirements

Additional oily and noncontact process water discharges must
comply with New Source Performance Standards (NSPS) and State
of Minnesota effluent limitations for interstate waters.
Additional stormwater discharges must comply with federal
BPT/BCT and proposed BAT standards and State of Minnesota
effluent limitations.

Based on applicable guidelines, a NPDES permit has been devel­
oped for the expanded refinery. Table 3-32 includes a summary
of the proposed NPDES permit limits. When state and federal
limitations overlap, the more stringent limitation is applied.
Added limitations for BOD, TSS, cyanide, oil and grease, and
un-ionized ammonia are more stringent than NSPS because Minne­
sota standards are more limiting.

In addition to the limitations outlined in Table 3-32, efflu­
ent limitations on free cyanide (or cyanide amenable to chlor­
ination) may be incorporated into the NPDES permit. The
basis for this limitation is a state requirement limiting
the discharge of toxic substances below levels that are
toxic to animals. The proposed limitation would be an
effluent concentration of 137 ug/L. Further, un-ionized
ammonia and free cyanide effluent limitations may be subject
to an additive formula. An additive formula would restrict
effluent concentrations of these two substance as follows:

where:

~ 1.0

XCN = effluent concentration of free cyanide
XNH3 = effluent concentration of un-ionized ammonia
SCN = effluent limitation for cyanide (137 micrograms

per liter [ug/L))
= effluent limitation for un-ionized ammonia

(1,000 ug/L)

This type of formula is designed to account for the additive
effects of multiple toxic substances. The additive formula
is used only if the measured effluent concentrations exceed
20 percent of their respective limits.

3-70



Table 3-32
SUMMARY OF EFFLUENT LIMITATION CALCULATIONS FOR EXPANDED FACILITIES

30-Day Average Discharge (kg/day)
Allocationb

b
Revised Additionara Additional

a c
Allocation NPDES Permit

Permit for Stormwater Stormwater for New for New Limitations
Existing Allocation Allocation Sources Sources for Expanded

Parameter Facilities BAT/BCT MPCA NSPS MPCA Facilities

BOD 337 9 9 262 237 583
5

COD 6,158 61 1,772 7,991

Oil and Grease 129 3 34 79 95 211

TSS 380 7 10 212 284 599

Ammonia (as N) 441 254 695

Sulfide 4.3 1 5.3

Phenolics 4.9 0.1 2 6.0
d

Chromium, total 5.7 0.1
d

4 7.1

Chromium, hexavalent 0.50 0.01
d

0.27 0.62

a
bBased on 0.09 mgd additional stormwater (for 27 inch/year average precipitation over 44 acres).
Based on 70,000 BID expansion with 207,000 BID total throughput.

c
dBased on most stringent criteria applied to new source and additional stormwater added to revised existing permit limits.
Permit limit for expanded facility based on BAT for total facility because BAT more stringent than NSPS.

GLT495/25-1



Parameter

Revised
Permit for
Existing

Facilities

Table 3-32 (continued)

Maximum Daily Discharge (kg/day)
Additional~ Additional

a
Allocation

U

Stormwater Stormwater for New
Allocation Allocation Sources

BAT/BCT MPCA NSPS

Allocation
b

for New
Sources

MPCA

c
NPDES Permit

Limitations
for Expanded

Facilities

BODS

COD

Oil and Grease

TSS

Ammonia (as N)

Sulfide

Phenolics

Chromium, total

Chromium, hexavalent

Ammonia, unionized

Temperature

pH

668

11,905

257

733

969

9.5

19.1

16.5

1.12

16

122

5

11

0.1

0.2

0.02

17

68

20

491

3,512

144

338

558

3.1

4.1

7.1

0.61

473

189

568

1,157

15,539

406

1,082

1,527

12.6

23.2

d
20.4

d
1.38

e

f

g

aBased on 0.09 mgd additional stormwater for 27 inch/year average precipitation over 44 acres).
b

Based on 70,000 B/D expansion with 207,000 B/D total throughput.
cBased on most stringent criteria applied to new source and additional stormwater added to revised existing permit limits.
dpermit limit for expanded facility based on BAT for total facility because BAT more stringent than NSPS.
e
Daily maximum concentration shall not exceed 1 mg/L.

f
Shall not exceed 100°F.

gShal1 be monitored continuously and shall be within 6.0 to 9.0 no less than 99 percent of the time as measured
on a monthly basis.

GLT495/25-2



In 1984, Koch conducted testing for total and free cyanide
in its influent and effluent wastewater from the existing
facilities. On several occasions, effluent concentrations
of free cyanide exceeded the proposed effluent limitation.

Projected Loadings to Wastewater Treatment Plant

Koch's crude expansion project consists of increasing the
refining capacity by approximately 50 percent. The expanded
refinery will process the same type of crude (sour crude)
and produce the same type of products as the existing refinery.
Therefore, the wastewater generated from the new facilities
is expected to have the same general characteristics as the
existing process wastewater.

Additional process equipment will produce additional volumes
of oily and noncontact process waters. Additional stormwater
collection from existing and new process areas will also be
required. Table 3-33 compares predicted flows for the expanded
refinery to the flows on which the current permit is based.
Koch has stated that refinery unit processes that will be
expanded are more wastewater intensive than the refinery as
a whole, therefore predicted increases in wastewater flow
are proportionately greater than the increase in refining
capacity.

Table 3-33
FUTURE WASTEWATER FLOWS

Stream

Oily process water

Noncontact water

Stormwater

aAverage
Flow
(mgd)

2.4

0.4

Kochb

Projected
Flow
(mgd)

4.3

1.0

0.9 c

~Basis of current permit.
Estimates provided by Koch.

c O• 75 mgd attributable to existing facilities.

3-73



Wastewater Treatment Plant Improvements

The Koch Refining Company plans to meet the additional waste­
water treatment plant requirements through expansion of its
existing treatment plant. The existing wastewater treatment
plant was constructed and began operation in 1977. During
the WWTP design and construction phases, provisions were
Imade for plot space for additional pretreatment facilities,
equalization basins, and activated sludge units. Plot space
for additional facilities is shown in Figure 3-3.

The existing pretreatment facilities consist of two API oil/
water separator channels and a dissolved air flotation (DAF)
unit. WWTP plot space was reserved for an additional DAF
unit and related treatment tanks. Koch is also evaluating
the use of mechanical oil/water separators as an alternative
to the existing gravimetric (API) separators.

Equalization basins provide mixing of influent wastewater
prior to DAF and activated sludge treatment. Currently, two
basins are used for equalization purposes. In 1977, WWTP
plot space was reserved for two additional basins, one or
two which could be used as equalization basins, or alterna­
tively, one or two which could be used as activated sludge
basins.

The existing activated sludge system consists of two aeration
basins and two clarification units. As described above,
plot space is available for one or two additional aeration
basins depending on the configuration recommended to provide
optimal treatment of the increased wastewater flow. Plot
space is also available for an additional clarification
unit.

Currently, waste solids that are discharged to the landfarming
process contain an excessive amount of water. Koch will be
adding a dewatering system(s) to remove excess water. Either
centrifugation (basket or solid bowl) or belt filter pressing
will be employed. Both types of equipment are capable of
increasing the solids contents of waste solids. For example,
waste activated sludge can generally be dewatered from a
solids level of 1 to 2 percent to 14 to 16 percent with proper
operation of the dewatering equipment.

The input stream to the dewatering system will be the waste
solids from the wastewater treatment plant. The output from
the dewatering system will be solids cake and a centrate or
filtrate stream. The solids cake will be sent to the landfarm­
ing operation and the centrate or filtrate stream will be
returned to the inlet of the wastewater treatment system.

3-74



API
SEPARATOR
CHANNELS o

NON-OILY
WATER
NEUTRLlZATION
BASIN

SLOP OIL
TREATMENT

o
FLOCCULATION OAF

TANK SANK

"..- 0
I '\ CHEMICAL
\,)\ C 0 BUILDING

r------------
I
I
I

r--...L --- I I I

I EQUILIZATION
I BASINS
L ....&.__.....__~

r - --=- =---- =--=----;:

FIREWATER
POND

-:::::::::?

AEROBIC f::\
DIGESTER V

SECONDARY
CLARIFIERS ~1l

1~

--= ~ """"'=- =-- =:::::..::- ~

- - - fUTURE PLOT SPACE

~~rnrnillH
WWTP PLOT SPACE

FOR ADDITIONAL FACILITIES

o



The overall impact of the dewatering system will be signifi­
cant decrease in the amount of water sent to the landfarming
operation. A secondary impact will be an additional low-flow
waste stream to the wastewater treatment system.

Wastewater Treatment Plant Discharges

In Table 3-34, Koch's projected discharges from the expanded
wastewater treatment plant are compared to existing discharges
and future NPDES permit levels. For most parameters, the
level of discharge has increased more than refinery capacity.
However, all projected discharges are below NPDES permit
levels.

Table 3-34 indicates a significant reduction in ammonia-nitrogen
discharges. This reduction reflects in-plant facilities
currently being installed to reduce the quantity of ammonia
discharged to the WWTP in order to comply with future un­
ionized ammonia effluent limitations of 1 mg/L.

Water Quality Impacts

A mass balance approach similar to that used to evaluate the
impact of current discharges on river water quality was used
to evaluate the impact of future discharges. Assumptions
used in this analysis were:

o Background concentrations in the river are equal
to the mean value of grab samples collected at the
Grey Cloud Island water quality monitoring station
in 1983 (see Table 3-20).

o River flow is equal to the 7-day, 10-year low flow
(7Q10) for this segment of the Mississippi River.

A 7Q10 of 2,104 cubic feet per second (1,360 mgd)
was assumed to be equal to the 7Q10 for this seg­
ment of the river. This value is the 7Q10 below
the outfall of the MWTP.

o Pollutant discharges are equal to the maximum daily
effluent limitation for each parameter (Table 3-32).

As was the case with the impact analysis for existing dis­
charges, this methodology will suggest an impact much greater
than that normally expected from future Koch discharges because
of the low value of streamflow employed and because the maxi­
mum expected daily loading is assumed to last for 7 consecu­
tive days.

Results of the impacts analysis are shown in Table 3-35.
The highest impact in comparison to background concentrations
occurs under conditions of extreme loading and low flow for
ammonia, total chromium, and phenolics. The maximum

3-76



Table 3-34
FUTURE WATER POLLUTANT DISCHARGES

b
NPDES

Koch Average
Current

a
Projected Discharge

Discharge Discharge Limit
Parameter (kg/day) (kg/day) (kg/day)

BOD
5

218 493 583

COD 1,358 2,052 7,991

Oil and Grease 40 67 211

TSS 270 443 599

Ammonia (as N) 315 124 695

Phenolics 1.9 2.5 6.0

Sulfide 0.5 2.5 5.3

Chromium, total 1.0 2.5 7.1

a
bBased on NPDES monitoring reports, January 1983 through June 1984.
Estimates prOVided by Koch Refining.

GLT495/23



Table 3-35
IMPACT OF EXPANDED FACILITIES

Maximum Maximum
Daily Water Impact Percent

Discharge Background Quality from Koch Percent of of
Parameter (kg/day) Level Criteria Outfall Background WQC

BOD 1,157 3.20 mg/L 0.22 mg/L 7
5

TSS 1,082 38 mg/L 0.21 mg/L 0.6

Ammonia (as N) 1,527 0.47 mg/L 0.30 mg/L 64

COD 15,539 3.0 mg/L

Oil &Grease 406 0.5 mg/L 0.080 mg/L 16

Sulfide 12.6 - 0.0025 mg/L

Chromium, total 20.4 1.8 ug/L 50 ug/L 4.0 ug/L 223 8.0

Chromium,
hexavalent 1.38 0.29 ug/L 0.27 mg/L 93

Phenolics 23.2 1 ug/L 10 ug/L 4.6 ug/L 460 46

GLT495/28



daily ammonia limitation is not representative of future
discharges. To meet the MPCA limitation for un-ionized ammonia,
total ammonia discharges will be less than one-tenth of the
maximum daily limitation (Table 3-34). At this level, the
rise in ambient river water concentration of total ammonia
would be 6 percent, even under extreme conditions of discharge
and flow. Also because of natural processes occurring down­
stream, the ammonia impact would be reduced further. Although
ambient river water concentration will double under extreme
conditions, the rise is only 8 percent of the water quality
criteria for total chromium.

Comparison of the impact value to water quality criteria
shows the highest impact under extreme conditions for oil
and grease, hexavalent chromium, and phenolics. Impacts
from these three discharges were calculated under less extreme
conditions, using average daily effluent limitations for
each parameter (Table 3-32). With lower discharge levels,
impacts from oil and grease, hexavalent chromium, and phe­
nolics are reduced to 8, 41, and 12 percent of their respec­
tive water quality criteria.

3.2.3 MITIGATION

Koch's past compliance record indicates that the existing
treatment plant is being operated at or above capacity.
Following expansion, wastewater flows are expected to increase
by approximately 100 percent (Table 3-33), indicating that
wastewater treatment capacity must roughly double.

The Koch Refining Company has hired an engineering consultant
to develop the expansion plan for the existing WWTP. The
expansion plan, including the design of the wastewater
treatment plant, will be submitted to the MPCA as part of
Koch's request for modification of the NPDES permit during
the first quarter of 1985. The MPCA will evaluate the
proposed expansion design to determine the capability of the
expanded WWTP to comply with effluent limitations and will
approve, modify, or reject the plan accordingly. The
expansion plan must be approved before a modified NPDES
permit will be issued.

3-79



I
I [

I

I

[

I

I

I
r .

I I

I

r

I

I

I

I
I
I .



3.3 SOCIOECONOMICS

Economic and social impacts associated with the crude expan­